LB50QT-12 PARTS CATALOGUE

1 HEIH 75 3 SRR LB50QT-12 i & it
Draft 1 EXHAUST MUFFLER ASSY. F-01 Total
% A
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-A-001 MENEIETAN Pipe, Exhaust Muffler 1 17 17
2 PMZ150-3C-A-002 AT Front Tube, Exhaust Muffler 1 8 8
3 PMZ150-3C-A-003 TH 75 A% &t Seal Washer, Exhaust Muffler 1 0.1 0.1
4 PMZ150-3C-A-004 T RIZREM6E>32 Cap Nut, M6>32 2 0.06 0.12
5  [PMZ150-3C-A-005 THAE R R Seal Washer, Exhaust Muffler 1 0. 06 0. 06
7 |PMZ150-3C-A-006 N A THEAEMBX16 Flange Bolt, M8x16 3 0. 06 0.18
8 PMZ150-3C-A-007 T A A R Fixing Ring, Exhaust Muffler 2 0.2 0.4
9 PMZ150-3C-A-008 VA A R A Rubber Strip, Exhaust MufflerFixing Ring 2 0.06 0.12
10 |PMZ150-3C-A-009 HR B IS IE U A Connecting Plate Comp, Exhaust Muffler 1 4.5 4.5
12 [PMZ150-3C-A-010 7N A T B MB>R5 Flange Bolt, M8>25 2 0.06 0.12
K 2 AN LB50QT-12 s &it
Draft 2 FRAME ASSY. F-02 Total
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-B-001 ZEZR AR s R Frame welding assy. 1 31.71 31.71
2 PMZ150-3C-B-002 KRBT ZE Engine Mount 1 2.55 2.55
3 PMZ150-3C-B-003 RENNLH LR IR Cushioning Rubber, Engine Mount 2 0.5 1
4 PMZ150-3C-B-004 RANHLEHEHIML0 X 1.25 X 280|Engine Mount Axis, M10x1.25>280 1 0.06 0.06
5  |PMZ150-3C-B-005 A4 JE /N T4 TH B M8 RF M Flange Lock Nut, M10 1 0.06 0.06
6 PMZ150-3C-B-006 INFRE L THNEEM10>85 Flange Bolt, M10>65 2 0. 06 0.12
7 |PMZ150-3C-B-007 REWLHEATE ¢ 11xd 18>6|Collar, Engine Mount ¢ 11x¢ 18>6 2 0.5 1
8 PMZ150-3C-B-008 TR AR A S 2 L. Side Holder, Pedal 1 1.2 1.9
9 PMZ150-3C-B-009 TR R A S 2 R. Side Holder, Pedal 1 1.2 1.9




10 |PMZ150-3C-B-010 A AR 2 A Seat Lock Comp 1 0.8 0.8
11 |PMZ150-3C-B-011 AR R R Cable, Seat Lock 1 0.3 0.3
12 |PMZ150-3C-B-012 FNFVE T IEFEME <12 Flange Bolt, M6x12 6 0. 06 0.36
13 |PMZ150-3C-B-013 AT SO S Holder, Headlight 1 2.25 2.25
14 |PMZ150-3C-B-014 FNFVE T IEFEME <12 Flange Bolt, M8x12 2 0. 06 0.12
15 |PMZ150-3C-B-015 ZE Bk Statutory Inscription Plate,Frame 1 0. 06 0. 06
16 |PMZ150-3C-B-016 FF OB Sk 4T 3>6 Rivet, Statutory Inscription Plate 2 0.06 0.12
K3 5 JCIE: PNLIFR JE:F: ) LB50QT-12 Mgt
Draft 3 MAIN / SIDE STAND F-03 Total
10
9
8
)
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-C-001 FEE ) Main Stand Assy 1 2.15 2.15
2 |PMZ150-3C-C-002 ES S T-Collar, Main Stand 2 0. 06 0.12
3 |PMZ150-3C-C-003 7N FH R FEM10 X 25 Flange Bolt, M10>25 2 0.06 0.12
4  |PMZ150-3C-C-004 IR B P Inner Spring, Main Stand 1 0.22 0.22
5 PMZ150-3C-C-005 B SERA S Outer Spring, Main Stand 1 0.22 0.22
6 PMZ150-3C-C-006 BRI A R Retainer Rubber, Main Stand 1 0.3 0.3
7 |PMZ150-3C-C-007 INF 2L T IE R ME X 25 Flange Bolt, M6>25 1 0.5 0.5
8  |PMZ150-3C-C-008 M58 CHgs) Side Stand Assy 1 0.75 0.75
9 |PMZ150-3C-C-009 A S 58 [l 57 9 5 Outer Spring, Side Stand 1 0.22 0.22
10 PMZ150-3C-C-010 R SERAN RS Inner Spring, Side Stand 1 0. 22 0.22
11 PMZ150-3C-C-011 ] 37 Ze b2 A Bolt, Side Stand 1 0. 06 0. 06
12 |PMZ150-3C-C-012 2 S L (] vy 5 2H A Side Spring Comp, Main Stand 1 0. 44 0. 44
13 |PMZ150-3C-C-013 A S 48 [m o7 B 2E A Side Spring Comp, Side Stand 1 0.44 0. 44
14 |PMZ150-3C-C-014 ] 37 Za 4 kT flameout switch 1 1.07 1.07
15 |PMZ150-3C-C-015 N A TR FEM6 X 16 Screw,M6x16 1 0. 06 0.06
K 4 5 TR LB50QT-12 &t
Draft 4 REAR BAGGAGE RACK F-04 Total




NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 |PMZz150-3C-D-001 Ja VR BRIR RS Baggage Rack welding assy 1 9.57 9.57
2 PMZ150-3C-D-002 E Cover,Baggage Rack 1 2.3 2.3
3 |PMZ150-3C-D-003 ISR FEME <16 Flange Bolt,M6x16 2 0.06 0.12
4 |PMZ150-3C-D-004 ISR FEMB <12 Flange Bolt,M8x12 2 0.06 0.12
5  |PMZ150-3C-D-005 FNANE Z TEFEME>12 Flange Bolt,M6x12 6 0.06 0.36

5 5 AT R 7 R A AR B ] LB50QT-12
Draft 5 HANDLE FRONT COVER,HANDLE {F-05

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 |PMZ150-3C-E-001 J7 IR L& Steeling Handle welding Comp | 2.79 2.79
2 PMZ150-3C-E-002 J7 RS E Lock Collar,Handle 1 0.2 0.2
3 |PMZ150-3C-E-003 A4 JE 7N A B E R BE M Flange Lock Nut, M10 | 0.06 0.06
4 |PMZ150-3C-E-004 75 A 22 TSR M10>60 Flange Bolt, M10>60 | 0.06 0.06
5 PMZ150-3C-E-005 J7 ) Handle Front Cover 1 3.8 3.8
6 PMZ150-3C-E-006 INEZiakA Meter Case 1 1.71 1.71
7 PMZ150-3C-E-007 R IRy Decorative Board ,Meter Case 1 0.3 0.3
8  |PMZ150-3C-E-008 + A Sk B BUIB4TST4. 2 X | Tapping Screw, ST4.2x12 4 0.06 0.24
9  |PMZ150-3C-E-009 +- R AL SLIRATM5 X 25 Bolt, M5>25 1 0. 06 0. 06
10 |PMZ150-3C-E-010 |3k | BORET ST4. 8 X | Tapping Screw, ST4.8x16 6 0.06 0.36
11 |PMZz150-3C-E-011 JE TR Cover, L. Handlebar 1 0.3 0.3
12 |PMZ150-3C-E-012 |3k | BORET ST4. 8 X | Tapping Screw, ST4.2x12 7 0.06 0. 49
13 |PMZz150-3C-E-013 e RIEA Cover, R. Handlebar 1 0.3 0.3
14 |PMZ150-3C-E-014 ALk [ BOBETST4. 2 X | Tapping Screw, ST4.2x12 9 0.06 0.12
15 |PMZ150-3C-E-015 IR ET Screw 4 0.06 0. 924




16 |PMZ150-3C-E-016 44 XAR Front Windshield 1 1.2 1.2
17 |PMZ150-3C-E-017 A R Decorative Board ,Meter Case, R 1 0.3 0.3
6 R GBI BL R TR LB50QT-12 s ot
Draft 6 HANDLEBAR, REAR VIEW MIRROR, CABLE & SWITCH |F-06 Total
?—12 12 —?

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-F-001 EIE DA Upper Cover, Throttle Cable 1 0.2 0.2
2 [PMZ150-3C-F-002 TR R 5 Bottom Cover, Throttle Cable 1 0.2 0.2
3 |PMZz150-3C-F-003 +F Rl A LR ET M5 >30 Screw, M5>30 2 0. 06 0.12
4 |PMZ150-3C-F-004 HITRIEAH S Grip, R. Handle(Throttle Control) 1 0. 64 0. 64
5 |PMZz150-3C-F-005 iR Throttle Cable Assy 1 1.1 L1
6 |PMZz150-3C-F-006 FEARIE Grip, L. Handle 1 0. 64 0. 64
7 |PMZ150-3C-F-007 e JE B Rear View Mirror, L. 1 2.8 2.8
8  [PMZ150-3C-F-008 I JE A SO s Rubber Cover, L. Rear View Mirror 1 0. 06 0.06
9  |PMZ150-3C-F-009 Hi JE B Rear View Mirror, R. 1 2.8 2.8
10 |PMZ150-3C-F-010 A JE PR SR R Rubber Cover, R. Rear View Mirror 1 0. 06 0. 06
11 |PMZ150-3C-F-011 M N AR LIZ24TM8>45 [ Inner Hex Bolt, M8>45 2 0.06 0.12
12 |PMZ150-3C-F-012 o PR 2 R i Fixing Rubber Cover, Rear View Mirror 2 0. 06 0.12
13 |PMZ150-3C-F-013 FEBh R Electric Start Switch Comp 1 0. 45 0.45
14 |PMZ150-3C-F-014 B BHAT o4l Headlight Switch Comp 1 0. 45 0. 45
15 |PMZ150-3C-F-015 W\ 52 20 - Horn Switch Comp 1 0. 45 0. 45
16 PMZ150-3C-F-016 a1k o A48 Turning Light Switch Comp 1 0. 45 0. 45
17 |PMZ150-3C-F-017 AT YT R A Far and Near Light Switch Comp 1 0. 45 0. 45
18 |PMZ150-3C-F-018 IS AEAT IR AT Stopping Light Switch Comp 1 0. 45 0. 45
19 PMZ150-3C-F-019 HFRHAE 1 0.06 0. 06
20 |PMZ150-3C-F-020 JEMEL Z AT E ¢ 8- 9 14*20 2 1.2 2.4
21  |PMZ150-3C-F-021 T R AT 1 0.5 0.5

K7 A AR LB50QT-12 Gt
Draft 7 FUEL TANK ASSY F-07 Total




NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-G-001 PRIMAL 2 Fuel Level Sensor 1 0. 86 0. 86
2 PMZ150-3C-G-002 PRIMAL 8% FE AR Press Block, Fuel Level Sensor 1 0.2 0.2
3 PMZ150-3C-G-003 PRI IR 28 55 f i Oil Seal Gasket ,Fuel Level Senso 1 0.2 0.2
4 |PMZ150-3C-G-004 AR RS Fuel Tank Welding Assy 1 5. 04 5. 04
5  |PMZ150-3C-G-005 ISR FEME<12 Flange Bolt, M6x12 2 0. 06 0.12
6 |PMZ150-3C-G-006 A o LA Cap Assy, Fuel Tank 1 0.8 0.8
7 |PMZ150-3C-G-007 A 23S EAR Fixing Block, Fuel Tank 1 0.9 0.9
8  |PMZ150-3C-G-008 7N FVE A TR MB 12 Flange Bolt, M8x12 2 0.06 0.12
9  |PMZ150-3C-G-009 LSEPIPS Fuel Switch 1 0. 86 0. 86
10 [PMZ150-3C-G-010 WE (1D Fuel Tube CII) 2 0.2 0.4
11 |[PMZ150-3C-G-011 PRI U A A Fuel Filter Comp 1 0.3 0.3
12 |PMZ150-3C-G-012 MWERI (B10) Clip, Fuel Tube II (B10) 4 0.2 0.8
13 |PMZ150-3C-G-013 A (1D Fuel Tube (IID) 1 0.2 0.2
14 |PMZ150-3C-G-014 mEET (BD Clip, Fuel Tube (B7) 2 0.2 0.4

K 8 J5 1AV R DR LB50QT-12 i &t
Draft 8 STEERING / FRONT SHOCK ABSOHRF-08 Total

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 |PMZ150-3C-H-001 J7 [ il A AL Steel Ball Bowl Assy 1 2.1 2.1
2 |PMZz150-3C-H-002 ARG SR IRET M6 <16 Screw, M6x12 1 0. 06 0. 06
3 [PMZ150-3C-H-003 TR Lower Bridge Assy, Steer Stem 1 7.71 7.71
4 |PMZ150-3C-H-004 75 A A T IBAEM10>45 Flange Bolt, M10>45 4 0. 06 0.24
5 PMZ150-3C-H-005 T AE VS L. Front Shock Absorber 1 9 9
6 |PMZ150-3C-H-006 i A PR AR R. Front Shock Absorber 1 9 9
7 PMZ150-3C-H-007 I SRR Front Part, Front Fender 1 3.6 3.6




8 PMZ150-3C-H-008 +F RN S IRETM6E %16 Screw, M6x12 6 0. 06 0. 36
9  |PMZ150-3C-H-009 IEEAVERLS Rear Part, Front Fender 1 1.65 1.65
10 |PMZ150-3C-H-010 K TFIEREM6 Clamp Nut M6 1 0. 06 0. 06
11 |PMZ150-3C-H-011 HFR RIS IR PR Rubber Clip,Meter Cable 1 0.06 0.06
12 |PMZ150-3C-H-012 555t 4% Side Reflector 2 0.6 1.2
13 |PMZ150-3C-H-013 N FREZ TS EE M6 Flange Nut, M6 2 0.06 0.12
Draft 9 |FRONT WHEEL F-09 Total
5
9
3
d_j
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 |PMZ150-3C-1-001 R0 HIM12>252 Axle, Front Wheel, M12>252 1 1 1
2 |PMZ150-3C-1-002 HACEH A Rim, Front Wheel 1 19 19
3 |PMz150-3C-1-003 A8 BN 2 VB SR R BEM Flange Lock Nut, M10 1 0. 06 0. 06
4  |PMZ150-3C-1-004 GIEREINIE Tyre, Front Wheel 3.50-10 1 15 15
5 PMZ150-3C-1-005 SITHE Tubeless Valve 1 0.3 0.3
6 PMZ150-3C-1-006 I 5 Cap, Tubeless Valve 1 0.2 0.2
7 PMZ150-3C-1-007 WA A Count Gear Box, Odometer 1 1. 86 1. 86
8  |PMz150-3C-1-008 E e EERE Cable Comp, Odometer 1 0.9 0.9
9  |PMZ150-3C-1-009 A2 41 8 ¢ 12X $ 23X 21 [Collar, $12X $ 23X 21 1 0. 06 0.06
i 10 i VLR 150 28 UK LB50QT-12 s it
Draft 10 FRONT HYDRAULIC BRAKE SYSTEF-10 Total
—~—
- £ 22 I 06’557‘ .
23 | X R E -
I
z =
.=
22—} L) @:@?29
I
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-J-001 VR 1 5 28 Bk Front Hydraulic Brake System 1 17
2 PMZ150-3C-J-002 BRI 30 F ik Clip, Front Hydraulic Cylinder Main Comp 1 0. 06
3 |PMZ150-3C-J-003 75 A A TH B M6 >22 Flange Bolt, M6>22 2 0.06
4 PMZ150-3C-J-004 Gk Front Hydraulic Cylinder Main Pump 1 10. 5




5  |PMZ150-3C-J-005 HIHIZh TR Lever, Right Handle 1 L5
6 |PMZ150-3C-J-006 FARRH Bolt, Front Brake Lever 1 0.06
7 |PMZ150-3C-J-007 44 B 7S FE 22 T A 18 REM Flange Lock Nut, M6 1 0. 06
8 PMZ150-3C-J-008 B B9 Switch, Front Brake 1 0.5
9  |PMZ150-3C-J-009 IEEIPIEREY Wire Cable, Front Brake Switch 1 L2
10 |PMZ150-3C-J-010 A AR ETMAX12 Screw, M4x12 1 0.06
11 |PMZ150-3C-J-011 T Hu 4 Plain Washer, 4 1 0.06
12 |PMZ150-3C-J-012 I 4 Spring Washer, 4 1 0.06
13 |PMZ150-3C-J-013 I Zh I R e Connect Bolt, Hose, Front Brake 2 0. 06
14 |PMZ150-3C-J-014 A 1 Copper Washer [ 4 0. 06
15 |PMZ150-3C-J-015 Bl A Hydraulic Hose Comp, Front Brake 1 4
16 |PMZ150-3C-J-016 RIS 2k e 1 Clip, Front Hydraulic Hose 1 1 0.06
17 |PMZ150-3C-J-017 il 3h 40 5= Sub- Pump, Front Brake 1 11
18 |PMZz150-3C-J-018 7N 1V TR MB <25 Flange Bolt, M8>25 2 0.06
19 |PMZ150-3C-J-019 AR A & ABS Assy 1 1.2
20 |PMZ150-3C-J-020 w1 Zh i 24 Brake Plate Assy, Front Brake 1 2
21  [PMZ150-3C-J-021 BRIEEE Pin cover 92 0.2 17
22 [PMZ150-3C-J-022 Hi il Bh AL Brake Disc. Assy, Front Wheel 1 5.5 5.5
23 [PMZ150-3C-J-023 S A A L2 4TM8>25  |Inner Hex Bolt, M8>25 3 0.06 0.18
11 5L LB50QT-12 i At
Draft 11 REAR WHEEL F-11 Total
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price [total price
1 |PMZ150-3C-K-001 [t iksy Rim Comp, Rear Wheel 1 21 21
2 PMZ150-3C-K-002 IER Outer Tyre, Rear Wheel 130/60-13 1 17 17
3 PMZ150-3C-K-003 SilL: Tubeless Valve 1 0.3 0.3
4 PMZ150-3C-K-004 AT Cap, Tubeless Valve 1 0.2 0.2
5  |PMZ150-3C-K-005 24BN AL I PR IE R MFlange Lock Nut, M16 1 0. 06 0.06
12 Jo WU 5 3% s LB50QT-12 ei-=nan
Draft 12 REAR HYDRAULIC BRAKE SYSTEM |F-12 Total
NO. Part NO. Chinese Name Description Polish QTY |Unit price|total price
0 0
K12 Ja il Bl 4% LB50QT-12
Draft 12 REAR BRAKE SYSTEM F-12 Total




NO. Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-L-001 ssravizooo | 7N F Y 24 TH] IR BEMG Flange Nut, M6 1 0.06 0.06
2 |PMZ150-3C-L-002 sssouzan| I ) ) B8 Rr brake rocker arm 1 0. 54 0.54
3 |PMZ150-3C-L-003 arsio1nzaceo| - [ 6 Plain Washer, 6 1 0.06 0. 06
4 |PMZ150-3C-L-004 cormeisrave | 7N 7 2% TH IR AR M6>35 Flange Bolt, M6>35 1 0.06 0.06
5 PMZ150-3C-L-005 rssi-vzooo| Ji5 81| B4 RS [ o7 5 55 Returning Spring,Rear Brake Shoe 1 0.06 0.06
6  |PMZ150-3C-L-006 semeoes | F5 1l ZJ) 8 il Axis,Rear Brake Rocker 1 0.32 0.32
7 |PMZ150-3C-L-007 soizs-szoo0 | Ji5 85 ) 5 e [ 57 ¥ 55 Returning Spring,Rear Brake Shoe 2 0.1 0.2
8  |PMZ150-3C-L-008 comnesnves | f5 1) )y B S ZEL AR Rear Brake Shoe Comp 1 1.39 1.39

& 13 R LB50QT-12 s oot
Draft 13 SEAT ASSY F-13 Total
1
4
|
|
2

-

NO. Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-M-001 JER A, Seat Assy 1 9.43 9.43
2 |PMZ150-3C-M-002 JAE AR Front Axle Pin, Seat 1 0.06 0. 06
3 |PMZ150-3C-M-003 N TR M U2 M6E>16  [Flange Bolt, M6 X 16 1 0. 06 0. 06
4 PMZ150-3C-M-004 JE T Seat Decorating Belt 1 0.5 0.5
5  |PMZ150-3C-M-005 N TR EEME Flange Nut, M6 2 0.06 0.12
6 |PMZ150-3C-M-006 P El6 Plain Washer,6 4 0.06 0. 24
7 |PMZ150-3C-M-007 A L IRETM6>Q2 Screw, M6>22 2 0. 06 0.12

14 I T 21 4 B A LB50QT-12 Mg Eit
Draft 14 FRONT COVER, SHIELD COVER & LUGGAGE CARRIER |F-14 Total




NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 |PMZ150-3C-N-001 T Front Cover 1 6 6
2 PMZ150-3C-N-002 T T A R Left Intake Fender,Front Cover 1 0.9 0.9
3 PMZ150-3C-N-003 T T A A R Right Intake Fender,Front Cover 1 0.9 0.9
4 PMZ150-3C-N-004 /Rl Front Shield Cover 1 13 13
5  [PMZ150-3C-N-005 +-p RSk [ BOB4TST4. 8 X | Tapping Screw, ST4.8X 16 21 0. 06 1.26
6 PMZ150-3C-N-006 IR REST4.8 Clamp, ST4.8 8 0. 06 0. 48
7 |PMZ150-3C-N-007 FNHE TR BEM6 Flange Nut, M6 2 0.06 0.12
8  [PMZ150-3C-N-008 IS TR FEME>25 Flange Bolt, M6>25 2 0. 06 0.12
9 PMZ150-3C-N-009 T T B G AR Decorate Fender Front Cover 1 3 3
10 |[PMZ150-3C-N-010 EHG R Cover, Chassis No. 1 0.35 0.35
11 PMZ150-3C-N-011 W BYFE Front Luggage Carrier 1 2.8 2.8
12 |PMZ150-3C-N-012 FNHE TR BEM6 Flange Nut, M6 1 0. 06 0. 06
13 |PMZ150-3C-N-013 w B Cover, Front Luggage Carrier 1 0.5 0.5
14 |PMZ150-3C-N-014 B YA Lock Assy, Front Luggage Carrier 1 0.06 0. 06
15 |PMZ150-3C-N-015 KA H Hook, Helmet 1 0. 64 0. 64

K 15 SIS G Bl E B AHT S |LB50QT-12 Mg Eit
Draft 15 FOOTREST, REAR LUGGAGE CABINET & ITS FRONT COVER |F-15 Total

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-0-001 iy Footrest Base Panel 1 2.36 2.36
9 [PMZ150-3C-0-002 B HIEE T M6X16 Step Bolt, M6>16 2 0. 06 0.12
3 PMZ150-3C-0-003 7N R 2 TH B M6 >40 Flange Bolt, M6>40 2 0.06 0.12
4 PMZ150-3C-0-004 G Cover, L. Case 1 1.5 1.5
5  |PMZ150-3C-0-005 &b & o Cover, Battery 1 0.5 0.5
6 |[PMZ150-3C-0-006 Al Sk [ T ST4. 8 X | TappingScrew, ST4.8X 12 6 0. 06 0. 36




7 PMZ150-3C-0-007 J& e R B AR L. Small Rear Footrest Panel 1 0.35 0.35
8  |PMZ150-3C-0-008 J& A TR B AR R. Small Rear Footrest Panel 1 0.35 0.35
9 PMZ150-3C-0-009 JE BYIFERTPE Front Cover, Luggage Cabinet 1 0. 64 0. 64
10  |PMZ150-3C-0-010 JE BYIFERTP E R Cap, Front Cover, Luggage Cabinet 1 0.5 0.5
11 |PMZ150-3C-0-011 A Sk BORAT ST4. 8 X [ Tapping Screw, ST4.8X 16 14 0. 06 0.84
12 |PMZ150-3C-0-012 WP IBREST 4.8 Clamp, 4.8 14 0. 06 0.84
13 |PMZ150-3C-0-013 TSR AR Rubber Mat, Footrest Base Panel 1 0. 06 0. 06
14 |PMZ150-3C-0-014 e %% Left Side Cover 1 1.8 1.8
15 |PMZ150-3C-0-015 AN gk Right Side Cover 1 1.8 1.8
16 |PMZ150-3C-0-016 7N IV A TR M6 <12 Screw, M6 12 2 0. 06 0.12
17 |PMZz150-3C-0-017 Al Sk E OIB4T ST4. 8 X | Tapping Screw, ST4.8X 12 4 0. 06 0.24
18 |PMZ150-3C-0-018 ZEBRPRIR AR Fender, Frame 1 0. 86 0. 86
19 [PMZ150-3C-0-019 7S IV TR M6 <12 Flange Bolt, M6x12 4 0. 06 0.24
20 |PMZ150-3C-0-020 J& B Rear Luggage Cabinet 1 1.82 1.82
21 |PMZ150-3C-0-021 7N IV TR M6 <16 Screw , M6x16 7 0.06 0.42
29 PMZ150-3C-0-022 Ja B S Rear Luggage Cabinet cover 1 0.5 0.5
23 |PMZ150-3C-0-023 JEVES AR AR Rear Footrest ,L 0 0 0
24 PMZ150-3C-0-024 o B YA 1 2.6 2.6
Il 16 & B LB50QT-12 ks it
Draft 16 SIDE & REAR COVERS F-16 Total
12
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price [total price
1 [PMZz150-3C-P-001 7 g FEIAR L.Rear Beseting Cover 1 4.05 4.05
2 PMZ150-3C-P-002 A AR R. Rear Beseting Cover 1 4.05 4.05
3 |PMZ150-3C-P-003 FNAE ZTHIEFEME X 16 Flange Bolt, M6x16 2 0.06 0.12
4 PMZ150-3C-P-004 T R A SR L.Connected Plate,Rear Beseting Cover 1 1.2 1.2
5 PMZ150-3C-P-005 T FER A S R R.Connected Plate,Rear Beseting Cover 1 1.2 1.2
6 PMZ150-3C-P-006 Ja PR Rear Central Connected Cover 1 0.9 0.9
7 PMZz150-3C-P-007 2 RESTA.8 Clamp, 4.8 6 0. 06 0. 36
8  |PMZz150-3C-P-008 oAk B BB 4T ST4. 8 X | Tapping Screw, ST4.8X 12 8 0.06 0. 48
9 PMZ150-3C-P-009 Ja R IR Shield,Rear Central Connected Cover 1 0.3 0.3
10 PMZz150-3C-P-010 Al Ak BUEET ST4. 8 X | Tapping Screw, ST4.8 X 16 2 0. 06 0.12
11 |PMZ150-3C-P-011 JoE Lock Assy, Seat 1 0.06 0.06
12 PMZ150-3C-P-012 I G BRI Shield Cover,L. Rear Beseting Cover 1 2 2
13 |PMZ150-3C-P-013 4 B AR Shield Cover,R. Rear Beseting Cover 1 2 2
17 JE 50 VRAR LB50QT-12 i &t
Draft 17 REAR WHEEL FENDER F-17 Total




NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-Q-001 JE# Ve S AR Right Bracket, Rear Wheel fender 1 0.35 0.35
2 PMZ150-3C-Q-002 JE # YR A S AR Left Bracket, Rear Wheel fender 1 0.35 0.35
3 |PMZ150-3C-Q-003 N A THEAEMBX16 Flange Bolt, M8x16 2 0. 06 0.12
4 |PMZ150-3C-Q-004 N A THEREME>16 Flange Bolt, M6x16 4 0.06 0.24
5 PMZ150-3C-Q-005 VR Rear fender, Rear Wheel 1 0.86 0.86
Fl 18 JE PR A B LB50QT-12 Wtk At
Draft 18 REAR SHOCK ABSORBER ASSY  |F-18 Total
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 |PMZ150-3C-R-001 7N AT A T E A2 M10>40 Flange Bolt, M10>40 2 0.06 0.12
2 |PMZ150-3C-R-002 75 13K B MB>3B2 Hex Bolt, M8>32 2 0.06 0.12
3 PMZ150-3C-R-003 JE S 2% SR Rear Shock Absorber Assy 2 6 12
K19 F L LB50QT-12 st
Draft 19 WIRE HARNESS F-19 Total




NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-S-001 FHS Wire Harness 1 6.8 6.8
2 PMZ150-3C-S-002 LI Horn 1 1.18 1.18
3 PMZ150-3C-S-003 [N 64k i 2% Winker Relay 1 1.18 1.18
4 PMZ150-3C-S-004 RIS & Fuse Box 1 0. 06 0. 06
5 PMZ150-3C-S-005 1R Fuse 7A 2 0. 06 0.12
6 |PMZ150-3C-S-006 FLar Strip Set 8 0.06 0.48
7 |PMZ150-3C-S-007 J7 T Steering Lock 1 0.06 0.06
8  [PMZ150-3C-S-008 B K Lock Assy. 1 6.21 6.21

&l 20 I LB50QT-12 Wit
Draft 20 BATTERY F-20 Total
y— 4
=R B—s
1

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-T-001 sisoo-nz0000| 25 HE 12V 7 Ah Battery 12V7Ah 1 15 15
2 PMZ150-3C-T-002 a0z | 5 B b TF A 28 Anode Cable,Battery 1 0.2 0.2
3 PMZ150-3C-T-003 sawconzoo | PR LE (T ) Cable, Grounding (1) 1 0.2 0.2
4 |PMZ150-3C-T-004 sz | -SR] 70N £ SRR ME>0| Bolt, M6X10 2 0. 06 0.12
5  |PMZ150-3C-T-005 owsoo-nzcooo| 25 EL Yt MR B Block Nut 2 0. 06 0.12
6 |PMZ150-3C-T-006 TR R (1D Cable, Grounding (1) 1 0.2 0.2

K21 INEI=Y5 LB50QT-12 s ot
Draft 21 METER ASSY F-21 Total




NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-U-001 BRER 1 0. 06 0.06
2 |PMZ150-3C-U-002 R LS Wire Cable, Meter 1 0.06 0. 06
3 |PMZ150-3C-U-003 ERITHL12V3IW Bulb, Meter Light 12V3W 4 0.06 0.24
4 |PMZ150-3C-U-004 [NEI=951 Meter Assy 1 6.5 6.5
K 22 HITRAT Sk LB50QT-12 MtsE it
Draft 22 HEADLIGHT ASSY F-22 Total
NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-V-001 T REAT AT A2 204 Headlight Comp 1 0. 06 0. 06
2 PMZ150-3C-V-002 + A B BUIBET ST4. 2 X | Tapping Screw, ST4.2X 12 4 0.06 0.24
3 |PMZ150-3C-V-003 RIALE AT AT H112VEW Bulb, Position Light 12V 5W 2 0. 06 0.12
4 |PMZ150-3C-V-004 H R AT 4T ¥#.12V35/35W Bulb, Headlight 1235/35W 2 0.06 0.12
5 PMZ150-3C-V-005 T HRKT B 22 Dustproof Rubber Cover,Headlight 2 0. 06 0.12
6 |PMZ150-3C-V-006 FLR A Wire Cable 1 0.06 0.06
7 |PMZ150-3C-V-007 T REAT S Headlight Assy 1 9 9
23 RS LB50QT-12 Mg Eit
Draft 23 FRONT TURNING LIGHT F-23 Total




NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-W-001 AIA AT 7 R. Front Turning Light Assy 1 0.06 0. 06
2 PMZ150-3C-W-002 A AC G AT AT 5% L. Front Turning Light Assy 1 0.06 0.06
3 |PMZ150-3C-W-003 oA Sk [ BB 4T ST4. 2 X | Tapping Screw, ST4.2X 12 6 0. 06 0. 36
4 |PMZ150-3C-W-004 AT 1E12VI0W Bulb, Front Turning Light 12V10W 2 0.06 0.12
5  [PMZ150-3C-W-005 G XTI 2 Wire Cable, Front Turning Light 2 0. 06 0.12
6 |[PMZ150-3C-W-006 i A7 e 14T R. Front Turning Light Assy 1 1.4 1.4
7 |PMZ150-3C-W-007 i 2e e 14T L. Front Turning Light Assy 1 1.4 1.4

Kl 24 R B LB50QT-12 Bk At
Draft 24 TAILLIGHT ASSY F-24 Total
T—@ Sy —10 @—17
|

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-X-001 JENT S Taillight Assy 1 5.36 5.36
2 [PMZ150-3C-X-002 JEEEREUT Rear Fender 1 1. 93 1. 93
3 |PMZ150-3C-X-003 PNRVEZTHIBAEME>12 Flange Bolt, M6x12 4
4 PMZ150-3C-X-004 BT = Lens, Taillight 1
5  [PMZ150-3C-X-005 A Sk [ BOiR4T ST4. 2 X | Tapping Screw, ST4.2X 16 2
6 PMZ150-3C-X-006 JE LR AT AT Lens, L. Rear Turning Light 1
7 PMZ150-3C-X-007 JE A AT = Lens, R. Rear Turning Light 1
8  [PMZ150-3C-X-008 AT 2201k Wire Cable, Taillight 1
9 PMZ150-3C-X-009 FEAT AT #12vswWi1wW Bulb, Rear Light(12V/5w/21w) 1
10 |[PMZ150-3C-X-010 Je e A KT KT i 12vIoW Bulb, L. & R. Turning Light (12V,10w) 2
11 [PMZ150-3C-X-011 JERIRLT KT 12vEW Bulb, Rear Registration Plate Light12V5W 1
12 PMZ150-3C-X-012 FELHR KT kT B Lens, Rear Registration Plate Light 1
13 |PMZ150-3C-X-013 |l S [ BUEATST4. 2 X | Tapping Screw, ST4.2X 12 2
14  |PMZ150-3C-X-014 Ja It s Rear Retro Reflecting Device 1
15 |PMZ150-3C-X-015 7N AT R IR BEMS Flange Nut, M5 1 0. 06 0.06




16 |PMZ150-3C-X-016 S R S 20 Bracket, Taillight lens 1 0.45 0.45
17 PMZ150-3C-X-017 ) J5z 55F 9% 2 0.3 0.6
Kl 25 KW Beas LB50QT-12 st
Draft 25 ENGINE & AIR CLEANER F-25 Total

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 |PMZ150-3C-Y-001 112- | REHL Engine 1 160 160
2 |PMZ150-3C-Y-002 112- |RRE Tube 1 0.3 0.3
3 |PMz150-3C-Y-003 112-  |WRE R Ring Comp I ,Air Cleaner 1 0.1 0.1
4 |PMZ150-3C-Y-004 112-  |HImER R Carburetor Assy 1 14.97 14.97
5  |PMZz150-3C-Y-005 112- | RIEER B Air Cleaner Assy 1 3.5 3.5
6 [PMZ150-3C-Y-006 674-M6 |7~ Fi 1 22 [ IR A2 M6 >25 Bolt, M6>25 3 0. 06 0.18
7 |PMZz150-3C-Y-007 771~ |ASAEE IR REMe Bolt, M6 1 0.06 0.06
8  |PMZ150-3C-Y-008 112- | IERR ISR Fi>ing Connecting Plate 1 0. 06 0. 06
9 |PMZ150-3C-Y-009 112- | KUKERE Ignition Coil Assy 1 1.48 1.48
10 |PMZ150-3C-Y-010 8-M6x | T Tl L IR4T M6>85 Screw, M6>35 1 0. 06 0. 06
11 |PMZ150-3C-Y-011 112-  |E3h4k A Starter Relay 1 1.16 1.16
12 |PMZ150-3C-Y-012 112- | ARG Rectifier 1 1. 44 1. 44
13 |PMZ150-3C-Y-013 674-M6 | 7S A1 22 IR A ME>12 Bolt, M6x12 1 0. 06 0. 06
14 |PMZ150-3C-Y-014 112- | RUKIERIEE Ignition Control 1 1.39 1.39
15 [pPMmz150-3c-Y-015 Ty v B Discharge Resistance 1

K 26 BEAE T A LB50QT-12 s &t
Draft 26 TOOLS ASSY F-26 Total
1
5
6

NO. ICEBEAR Part NO. Chinese Name Description Polish QTY |Unit price|total price
1 PMZ150-3C-Z-001 RIRF8x10 Double Ended Spanner 8-10 1 0.3
2 PMZ150-3C-Z-002 RIRF12x14 Double Ended Spanner 12-14 1 0.3




3 PMZ150-3C-Z-003 WSR2 T] Double Ended Screw Driver 1 0.3
4 |PMZ150-3C-Z-004 WE22 T]4m Screw Driver Socket 1 0.3
5 PMZ150-3C-Z-005 KACEER Spark Plug Socket 1 0.3
6 |PMZ150-3C-Z-006 filf 71 Carp Pincers 1 0.3
7 |PMZ150-3C-Z-007 THRHE Tools Bag 1 0.9 0.9
A

NO. Part NO. Chinese Name Description Polish QTY |[Unit price|total price
1 PMZ150-3C-AA-001 JEAH Tail Tank 1 12 12
2 PMZ150-3C-AA-002 JEAR SR Bracket, Tail Tank 1 0.2 0.2
3 [PMZ150-3C-AA-003 FNFVE ZTHIEFEME X 16 Flange Bolt, M6x16 4 0.06 0. 24
4 PMZ150-3C-AA-004 [N 64k i 2% Winker starting comp relay 1 2 2




